
Guidance on HRT Product Selection    
 

 
 
All strengths refer to oestrogen component 

 Need for HRT identified* 
 
 
 
 
 No uterus Uterus Intact 
 

 
 
 
 
 
 
 

<54 years or <12 months 
since last period 

>54 years or >12 months 
since last period 

Cyclical combined 
therapy** 

 

C19 progestogen 
Elleste Duet®1mg, 2mg 
FemTab Sequi® 2mg 
C21 progestogen 
Femoston® 1mg, 2mg 

Continuous combined 
therapy 

 

C19 progestogen 
Kliovance® 1mg 

Elleste-Duet® Conti 2mg 
C21 progestogen 
Femoston Conti® 1mg 

Oestrogen only therapy 
 

Elleste Solo® 1mg, 2mg

transdermal therapy 
preferred? 

transdermal therapy 
preferred? 

transdermal therapy 
preferred? 

Evorel Conti® 
50micrograms/24 hrs 

Evorel Sequi®
50 micrograms/24 hrs 

Evorel® 25, 50, 
75,100micrograms/24 hrs 

FemSeven® 50, 75 
100 micrograms/24 hrs 
Estraderm MX® 25, 50, 

75, 100 micrograms/24 hrs 

* For osteoporosis, HRT is only licensed as second line therapy. See section 6.4 for CSM advi n use of HRT 
 

** Change to continuous combined regime if therapy required for more than 2 years. 

C19 progestogens – norethisterone, levonorgestrel, norgestrel 
C21 progestogens – dydrogesterone, medroxyprogesterone acetate (MPA) 
ce o


